O IMMERGAS

INITIAL SERIAL
NUMBER

05/02/24

1002960487

3.034431

VICTRIX PRO V2 35 EU

203D

Immergas S.p.A. Service

1/2




N Code |Description Initial serial N Code |Description Initial serial N Code |Description Initial serial N Code |Description Initial serial
number number number number
- |3.035073 |Complete control panel 45 |1.048575 [Pump UPMA4L (15-75 130) 92 |2.010615 (Boiler supporting bracket 139 |1.034570 |Gas manifold cover gasket
- |3.034416 |G20 gas conversion kit 46 |3.034725 |Fan with seal kit 93 |1.013143 (Snap ring 140 |1.034606 |Ceramic glass (d.20)
- |3.034417 |LPG gas conversion kit 47 |1.046181 |Vent fitting 94 {1.018209 |Nut G1 (ch.36) 141 11.035086 |Front paper
- |3.035220 |Electrical wiring assembly 48 |1.046182 [Fume expulsion seal gasket 95 |1.035683 [Pump mouting flange 142 |1.035087 |Back paper
1 [1.011163 [Tropicalized washer (3,2x7x0,5) 49 |1.046187 |Vent gasket 96 [3.026794 [Flue sampling point cap with pressure test 143 11.036637 |Seal fan
2 |1.013186 [Screw (M3,5x16) 50 |1.046207 |Fan - adapter gasket points 144 [1.036639 |Gas manifold
3 |1.013154 [Adhesive foam strip (d.15x3) 51 [1.046211 |Condensate drain extension 97 |3.027339 |Safety valve group (4 bar) 145 [1.087212 |Thermostat, manual reset 220°C
4 [1.016870 [Kiixon thermostat 105 °C 52 |1.046258 |D.125 concentric seal gasket 98 |2.017819 |Upper sheet metal support bracket 146 |1.040670 |Burner
5 |1.016948 |Nitrile O-Ring (18x2,70 sh) 53 |1.046265 |Flange with sample points 99 |3.032484 |Venturi (d.26) 147 |1.045644 |M-5x10 screw with washer
6 |1.016967 [Spring pipe clamp for silicone pipe(d.22) 54 [1.046270 |Spacer 100 |3.032527 |Siphon assembly 148 [1.045829 |Detection electrode
7 |1.018472 [SIT 848 gas valve 55 |1.046271 |Fan adapter 101 |3.034989 |Frame group 149 [1.046205 |Cord packing
8 |1.018870 [Draining funnel 56 |1.046277 |Air intake pipe 102 |1.035241 |Spring 150 [2.013322 |Flange for module cover inspection hole
9 |1.019654 |Flexible hose for siphon 57 |1.046284 |Air intake closing d.125 103 |1.035248 |Crossheaded self-tapping screw (3x10) 151 |2.015102 |Fiber element blocks
10 |1.020371 |Lip gasket (d.125) 58 |1.046300 [Control panel support hinge 104 |1.035249 |Crossheaded self-tapping screw for plastic 152 [3.033305 [Flow manifold group
11 |1.021160 |Ground rivet 59 |1.046943 |Lower seal gasket (3x13) - - 153 12.017222 |Valve supporting plate
12 |1.021519 |Pressure switch locking clip 60 |1.047495 |Lower - top strip A8 | (LT ét)zsss)headed SN S e 154 (1.046124 |Fairlead 5 holes
13 |1.023435 |NTC fast immersion probe 61 |1.047496 |Front - rear strip 106 |1.037773 |Crossheaded self-tapping screw (3,5x16) 155 11.035386 Wlnng |gnl|tl|on lead
14 [1.023511 |Gasket (30x22x2) 62 |1.047645 |Gas nozzle (d.11) G20 107 |1.040392 [Two-position main switch 156 [1.046157 Elec_t.rlc wmn.g. spark plug
15 |1.023581 [Rubber adapter 63 | 1.1176 |Crossheaded .screV\'/ (.M5x8) 108 |1.049055 lPcB 157 11.031021 Aqdltlonal wiring
16 |1.023992 |Gasket (24x16x2) 64 1.1360 1?.1)(2.62 O-ring, nitrile, 70 sh . 109 |1.049056 |Display board 158 11.036541 |Clip
17 |1.024084 |Crossheaded screw (M5x14) 65 | 1.1656 |Nickel-plated crosshead self-tapping screw 110 |1.045932 |Low power connection board 159 |1.023676 |Gasket (d.80)
18 |1.024387 |"Y" hose union (3,5%6,4) ) ) 160 |1.044037 |1"M-D.22 Vabco fitting
; 111 |1.045933 [High power connection board
19 |1.016187 |Silicone tube (8x12) 66 | 1.2169 |Cone pointed grub screw (M4x10) 161 |1.048464 |Safety valve drain pipe (d.22)
112 |1.046094 |Rubber keyboard
20 [1.026341 |Gas cock straight (3/4") 67 | 1.2170 |Crossheaded screw (M4x8) 162 [1.029433 |Insulating panel, rear
. - 113 |1.046198 |Knob seal gasket
21 [1.026457 |Epdm O-Ring (7,6x2,62, 70 sh) 68 1.2269 [9.25x1.78 O-ring, nitrile, 70 sh 114 11.046293 IHousing cover peh 163 |1.047641 |Gas valve connector
22 |1.026530 |Nitrile O-Ring (63x3 sh) 69 [ 1.2275 |Flat pointed crossheaded self-tapping - 9 P
screw (4.2x9.5) 115 |1.046294 |Knob

23 | 1.0272 |Crossheaded screw (M4x10) .

70 | 1.2295 |Automatic vent valve 116 |1.046295 |Connection compartment cover
24 11.029280 [Cap for hole d.80 - - 046296 hetic interf

71 | 1.2558 |Nitrile O-Ring (23,52x1,78, 70 sh) 117 | 1.04 Aesthetic interface
25 |1.029493 |Crossheaded screw (M6x25)

72 | 1.4066 |Self-tapping screw (3,5x9,5) 118 |1.046297 |Manometer cover
26 [1.031531 |D.14,2 plug apping S : e |y

) 73 | 1.4275 [Drain fitting with hose union d abe clip
27 |1.032822 [Gasket (d.80) with cuts .
28 11.033854 |Epdm O-Rina (18.00x2 8. 83sh 74 | 1.4557 [Crossheaded self-tapping screw with 120 |1.046939 |Cable clip nylon
’ pdm O-Ring (18,00x2.8, 83sh) shoulder (4,2x9,5) 121 (1.047295 [Bezel, control panel

22l E0snsglcaskenionliange 75 | 1.6984 |Crossheaded flat pointed self-tapping screw 122 |1.047296 |Control panel door
30 |1.038337 Lt?weréd brass nut (3/4"F) (2.9x9.5) 123 |1.047612 [Manometer
31 |1.038458 [Pipe C'_IP (d.18) 76 | 1.8532 |Crossheaded self-tapping screw (3,9x16) 124 |1.048097 |Screw sp. for plastic tc d3x6
82 ]1.038935 |Venturi gasket 77 |2.015218 |Module mount 125 |1.048269 |Mousse 4x420 epdm
33 |1.039620 Spar.k generator 78 |2.015402 (Spark generator bracket 126 | 1.7908 |Black cable clamp
34 |1.041157 |Captive nut M4 79 [2.017097 |Casing side 127 11.046290 |Frame
3o (Lo t1od)lcrossheadedlsorew[(MXT0) 80 2.017194 [Module mount bracket 128 |1.046291 |Aesthetic profile edge frame
36 11.041194 |Crossheaded screw (M4X1O) 81 2.017200 [Cover, sealed chamber 129 |1.047008 |Immergas pre-spaced adhesive
37 |1.041498 |Stud 4.2x9.5 self-tapping screw 82 |2.017204 |Control panel mounting plate 130 |1.024898 |Gasket for module inspection hole
38 |1.041519 |Flue probe 83 |2.017215 |Upper crossbar fix facade 131 |1.025689 |Gas manifold gasket
39 [1.045016 [Heat exchanger 84 |2.017216 |Sealed chamber left crossbar 132 [1.025911 |Nut (M6)
40 |1.046102 |D.14 pipe, module_VP-_m 85 [2.017218 |Sealed chamber right crossbar 133 |1.026455 |Red silicone O-ring (9,19x2,62)
41 ]1.046104 (Gas valve - venturi pipe (d.18) 86 |2.017227 |Sealed chamber upper sheet 134 |1.028702 |ignitor
42 |1.046106 [Delivery manlfold. pipe (d.18) 87 |2.017230 |Lower closing sheet 135 |1.033614 |Gas manifold cover
48 ||L@IRI2 | [P = Geshi Fee @) 88 [2.017231 [Front casing 136 |1.033862 |Ceramic fibre panel
44 ]1.046138 |Pressure transducer 89 [2.017625 [Bottom reinforcement sheet 137 | 1.033863 |Burner gasket

90 |1.022611 [Hex headed screw (8x80) 138 |1.034560 |Ignition electrode gasket

91 |1.023203 |Nylon masonry plug

2/2

Immergas S.p.A. Service



http://www.tcpdf.org

